
catalysts

Article

Preparation and Characterization of Photoactive
Anatase TiO2 from Algae Bloomed Surface Water

Sayed Mukit Hossain 1 , Heeju Park 2, Hui-Ju Kang 3 , Jong Beom Kim 2, Leonard Tijing 1 ,
Inkyu Rhee 4, Young-Si Jun 3 , Ho Kyong Shon 1,* and Jong-Ho Kim 2,*

1 Faculty of Engineering and IT, University of Technology, Sydney, P.O. Box 123,
Broadway, NSW 2007, Australia; sayed.m.hossain@student.uts.edu.au (S.M.H.);
leonard.tijing@uts.edu.au (L.T.)

2 School of Chemical Engineering, Chonnam National University, Gwangju 61186, Korea;
point1014@hanmail.net (H.P.); mask-k@hanmail.net (J.B.K.)

3 Department of Advanced Chemicals & Engineering, Chonnam National University, 77 Yongbong-ro,
Buck-gu, Gwangju 61186, Korea; gmlwn120@gmail.com (H.-J.K.); youngsi.jun@gmail.com (Y.-S.J.)

4 Department of Civil Engineering, Chonnam National University, Gwangju 61186, Korea;
rheei@chonnam.ac.kr

* Correspondence: Hokyong.Shon-1@uts.edu.au (H.K.S.); jonghkim@chonnam.ac.kr (J.-H.K.);
Tel.: +61-447-332-707 (H.K.S.)

Received: 1 March 2020; Accepted: 17 April 2020; Published: 22 April 2020
����������
�������

Abstract: The purpose of the study was to effectively treat algae bloomed water while using a
Ti-based coagulant (TiCl4) and recover photoactive novel anatase TiO2 from the flocculated sludge.
Conventional jar tests were conducted in order to evaluate the coagulation efficiency, and TiCl4 was
found superior compared to commercially available poly aluminum chloride (PAC). At a dose of
0.3 g Ti/L, the removal rate of turbidity, chemical oxygen demand (COD), and total phosphorus (TP)
were measured as 99.8%, 66.7%, and 96.9%, respectively. Besides, TiO2 nanoparticles (NPs) were
recovered from the flocculated sludge and scanning electron microscope (SEM), energy dispersive
X-ray spectroscope (EDX), and X-ray diffraction (XRD) analysis confirmed the presence of only
anatase phase. The recovered TiO2 was found to be effective in removing gaseous CH3CHO and
NOx under UV-A lamp at a light intensity of 10 W/m2. Additionally, the TiO2 mixed mortar blocks
that were prepared in this study successfully removed atmospheric nitrogen oxide (NOx) under UV
irradiance. This study is one of the first to prepare anatase TiO2 from flocculated algal sludge and it
showed promising results. Further research on this novel TiO2 concerning internal chemical bonds
and shift in the absorbance spectrum could explore several practical implications.

Keywords: resource recovery; NOx removal; coagulation/flocculation; photocatalyst; titania synthesis

1. Introduction

Surface water is one of the primary sources of natural water resources for fulfilling a prominent
portion of diverse water demands around the world. However, a major concern for surface water is
rapid algal bloom that results from eutrophication, due to seasonal variation in the physicochemical
properties of surface water along with numerous anthropogenic activities (e.g., uncontrolled dredging,
inappropriate effluent discharge, etc.) [1,2]. Consequently, algae enriched water could facilitate the
generation of various algal organic matter (AOM), which might include both extracellular organic
matters (EOM) and intercellular organic matters (IOM) [3]. Algae cells, together with corresponding
EOMs and IOMs, can cause the development of disinfection by-products (DBPs), toxins (e.g., hepatoxins
and neurotoxins), and unpleasant tastes and odors in surface water, resulting in the significant
deterioration of water quality [4,5]. In general, negatively charged algae forms a heterogeneous stable

Catalysts 2020, 10, 452; doi:10.3390/catal10040452 www.mdpi.com/journal/catalysts

http://www.mdpi.com/journal/catalysts
http://www.mdpi.com
https://orcid.org/0000-0001-8971-260X
https://orcid.org/0000-0003-2735-1161
https://orcid.org/0000-0001-9398-6355
https://orcid.org/0000-0002-7157-4920
https://orcid.org/0000-0002-3777-7169
http://www.mdpi.com/2073-4344/10/4/452?type=check_update&version=1
http://dx.doi.org/10.3390/catal10040452
http://www.mdpi.com/journal/catalysts


Catalysts 2020, 10, 452 2 of 17

colloidal suspension in eutrophic water [6]. Besides, the low structural rigidity and high hydrophilicity
of algal cells make them very difficult to remove from water [3,7]. Consequently, conventional treatment
facilities face plenty of convoluted difficulties, while treating algae-induced water, (e.g., requirement of
higher coagulant dose, clogging of filter media, the formation of DBPs from cell lysis, and microbial
regrowth in the effluent side of the distribution system) [8,9].

To date, a number of treatment processes have been developed to alleviate or remove algal cells
from surface water. Broadly, the prevailing methods can be categorized as: (a) physical processes,
such as dissolved air floatation (DAF), direct media filtration and membrane filtration [10]; (b) chemical
process (both inorganic and organic), such as coagulation/flocculation and pre-oxidation (using chlorine,
ozone, permanganate), EOM as flocculation aid [11]; and lastly, (c) electromagnetic irradiation, such as
UV irradiated disinfection [12] and ultrasonic irradiation assisted algae removal [13]. However,
from the aspect of economic limitations and practical implications, chemical processes have been used
conventionally to treat algae enriched water. More precisely, coagulation/flocculation is the mostly used
method for the removal of algal cells [2,6]. Nevertheless, the conventional coagulation/flocculation
(using Al and Fe based coagulants) produces a voluminous amount of sludge in addition to residual
impacts of the trace metals (Al and Fe), needing extensive post-treatment and appropriate disposal
schemes [14]. In other words, the corresponding treatment train gets convoluted. Later, Ti-based
coagulants have been used as an alternative to conventional Al and Fe based coagulants to overcome
this difficulty, and previous studies reported superior coagulation efficiencies that were related to
physicochemical properties of effluent and floc morphology [15,16].

Chekli et al. [17] reported a comparable coagulation performance of Ti-based coagulants in algal
turbid water compared to FeCl3 and argued that at a lower coagulant dose (<9 mg/L), TiCl4 performed
better to remove turbidity. Moreover, a related study [18] affirmed the superior coagulation efficiency of
TiCl4 over FeCl3 in algae augmented synthetic seawater and reported more than 90% removal of EOM,
which generated low molecular weight organics (LMWs). Recently, Xu et al. [14] used TiCl4 to conduct
flocculation in laboratory simulated algae (106 cells/mL) contained reservoir water and demonstrated
the microcystins (MCs) removal of 85% at a dose of 60 mg/L. On the other hand, Sun et al. [19] claimed
that conventional poly aluminum chloride (PAC) is ineffective in removing MCs from wastewater.
In addition, most of the Ti-based coagulation studies are performed on algae cultured synthetic
wastewater; hence, an evaluation of Ti-based coagulation in real algae bloomed surface water would
be a significant addition. Besides, the Ti-based flocculated sludge can be recycled to produce highly
valuable titania (TiO2) nanoparticle (NPs) [15,20,21]. It has been reported that around 446.5 kg TiO2

NPs can be generated from a water treatment facility, having a treatment capacity of 25,000 m3/d [15,18].
Additionally, TiO2 NPs from Ti-based flocculated sludge are found to be morphologically superior with
equivalent photocatalytic activities as compared to commercially available P25 [22]. TiO2 is a widely
applied compound in the photocatalytic and photovoltaic sector, due to its unique optical and electronic
properties [23,24]. Although the use of photocatalyst in the degradation of gaseous pollutants is not
yet a well-accepted practice, due to the low effectiveness and release of toxic intermediates [25,26],
the photocatalytic application of TiO2 in the field of air purification has received significant attention.
Mostly, the photodegradation of atmospheric nitrogen oxide (NOx) using TiO2 incorporated substrate
showed very encouraging outcomes [27,28]. The reports indicated that even a very low short-term
concentration of NO (0.05 ppm to 0.2 ppm) could cause respiratory problems, such as asthma and
bronchitis [29,30]. Moreover, NOx could cause the formation of photochemical smog and tropospheric
ozone, along with the hazardous phenomena, like acid rain [31]. Hence, the abatement of NOx using
photocatalytic TiO2 bears immense significance.

TiO2 is an n-type semiconductor, whose conduction band (CB) and valence band (VB) are at an
energy level of −0.03 eV and 2.9 eV, respectively, which results in the band energy gap of 3.2 eV [23,32].
Hence, during the solar irradiation of TiO2, when the energy of the incident photon (Ep) is equivalent
to the band energy gap (Egap), it gets absorbed. This phenomenon leads to the formation of hydroxyl
(OH•) and superoxide (•O2) radicals by utilising surrounding O2 and H2O, respectively [24]. Finally,



Catalysts 2020, 10, 452 3 of 17

the active OH• and •O2 oxidizes the adsorbed NOx into nitrate (NO3
-) ions. Figure 1 illustrates a

schematic of the whole process [28,33]. The photodegradation of NOx has been exclusively studied
while using TiO2 blended cementitious materials in both laboratory and pilot scale setup [34]. Moreover,
a number of real life applications of TiO2 blended substrate for atmospheric NOx removal showed
convincing results [35,36]. Photocatalytic (TiO2 mixed) pavement blocks are found to effectively remove
NOx while using UV irradiance above the light intensity of 1 W/m2, and more than 80% NOx removal
was reported at an initial NO concertation of 0.05 ppm to 1.0 ppm [35]. One of the recent studies [37]
evaluated the NOx removal of sprayed TiO2 on the retaining wall of an expressway (Gyeongbu, Korea)
and it reported a maximum average daily removal of 22%.

Catalysts 2020, 10, x FOR PEER REVIEW 3 of 17 

 

of hydroxyl (OH.) and superoxide (.O2) radicals by utilising surrounding O2 and H2O, respectively 
[24]. Finally, the active OH. and .O2 oxidizes the adsorbed NOx into nitrate (NO3-) ions. Figure 1 
illustrates a schematic of the whole process [28,33]. The photodegradation of NOx has been 
exclusively studied while using TiO2 blended cementitious materials in both laboratory and pilot 
scale setup [34]. Moreover, a number of real life applications of TiO2 blended substrate for 
atmospheric NOx removal showed convincing results [35,36]. Photocatalytic (TiO2 mixed) pavement 
blocks are found to effectively remove NOx while using UV irradiance above the light intensity of 1 
W/m2, and more than 80% NOx removal was reported at an initial NO concertation of 0.05 ppm to 1.0 
ppm [35]. One of the recent studies [37] evaluated the NOx removal of sprayed TiO2 on the retaining 
wall of an expressway (Gyeongbu, Korea) and it reported a maximum average daily removal of 22%.  

 
Figure 1. Nitrogen oxide (NOx) removal mechanism using titania (TiO2). 

The conventional TiO2 production processes are not very environmentally friendly, and they 
generate hazardous wastes, requiring advanced management [22]. Hence, an alternative TiO2 
production scheme, which is economic and environmentally friendly, is always appreciated. The 
novelty of the present work is the preparation of photocatalytic anatase TiO2 from flocculated algal 
sludge to remove gaseous CH3CHO and NOx. Consequently, the flocculation efficiency of TiCl4 was 
compared with the commercially available PAC in algae bloomed surface water. Later, TiO2 NPs 
were recovered from algae flocculated sludge, and the extent of photodegradation of prepared TiO2 
was compared with P25. 

2. Results and Discussion 

2.1. Coagulation Efficiency of TiCl4 Comparing PAC 

The coagulation efficiency of the TiCl4 was assessed in comparison with commercially available 
PAC in algae bloomed lake water. The coagulant doses were varied from 0.1 to 0.3 g/L and 
coagulation efficiency was measured based on turbidity, COD and TP. Table 1 shows the variations 